2/3/09 Bd Mig item 11 .
City of Lodi - A-1886

r Deadline: 1/23/09 by 12 noon

SOMACH SIMMONS & DUNN
A PROFESSIONAL CORPORATION

ATTORNEYS AT LAW
813 SiXTH STREET, THIRD FLOOR, SACRAMENTO, CA 95814
T: @1 6-446-7979 F 9(16-449-8199
SOMACH LAW, COM

January 23, 2009 _
EGCEIVE |
| Tam Doduc, Chair, aﬁd Membérs JAN 23 2009
State Water Resources Control Board
1001 I Street, 24" Floor (95814) SWRCB EXECUTIVE

P.O. Box 100

Sacramento, CA 95812-0100

(tel) 916-341-5600

(fax) 916-341-5620

Vig email to: Ms. Jeanine Townsend, Clerk to the Board
commentletters@waterboards.ca.gov

SUBJECT:  CITY OF LODI COMMENTS TO A-1886—FEBRUARY 3, 2009
BOARD MEETING AS RELATED TO DRAFT STATE WATER
' BOARD ORDER

The City of Lodi (City) appreciates the opportunity to provide a response to the
[...]
Diazinon 005 ngf. r 5
[Dioxin and Furan Gompounds
ZATETTOD oL
23, 7B FeCOD 25 ppiL
2.3 4.7 EHxC0D 25 pgil.
12,38, 7.8-HxCOD 25 pghl,
1 Spall
L 25 pght
INF-002 & x iy
8 T‘,‘,'u“";l“:’ EPA 1613 26pgh. | Glass Amber Liter /No Pres.| 1 Year
Stat 25 pyil. .
25 pofl
25 pgil
25 poft.
25 pgll
25pgl
25 pgll
50 pot.




ATTACHMENT

D




- City of Lodi
‘White Slough WPCF
Salinity Evaluation and

Minimization Plan

- Prepared for

City of Lodi

October 31, 2008

WEST YOST

=

ASSOCIATES

Consulting Engrnecrs

711-04-08-05




TABLE OF CONTENTS

1.0  INTRODUCTION s S 1
11 ORGANIZATION .....iooommemrmsssssmsismsssrsosissnssssssssiaiarn ' .1
1.2 PURPOSE OF THE SALINITY EVALUATION AND IVI\HMIZATION PLAN ....... 1
2.0 FACILITY AND REGULATORY BACKGROUND : wese 2
2.1 WPCF TREATMENT FACILITIES ....oovvonssstseseesosssassssssssmmmmaress SRR JR— 2
2.2 MUNICIPAL WATER SUPPLY ......... vercessatsensassessystbbarashaasanas e e b PRI RO RSP RRR R T LT R4S OR RS IS E 3
2.3 INDUSTRIAL DISCHARGES TO THE MUNICIPAL COLLECTION SYSTEM ..... 3
2.4 INDUSTRIAL WASTEWATER INFLUENT ........ rerFrisssersernesbesas i pee st esa b bas s Phe SRRSO 1 h 4
3.0 SALINITY EVALUATION RUO—— : . 6
3.1 INFLUENT CHARAC'I'ERIZA'I’ION .......... e rsopisnn v eensee 6
32 FLAG CITY SALINITY MANAGEMENT PLAN ............. erreeererrenetbtres s aE s n e s bes s retss 7
33 GROUNDWATER BACKGROUND CHARACTERIZATION.....ccoecrmmsinarssnscesirisesons 7
34 LAND APPLICATION AREA LOADING STUDY .....ccciiissrsremmemmsnsisisismsnsssssssssnsas 8
40  SALINITY MINIMIZATION S 8
List of Tables

Table 1. City of Lodi WPCF Industrial Discharge Monitoring Summary......ccceeniinns N PR 4

" Table 2. Industries Currently Contributing to the WPCF Industnal Wastewater FIOW.crrrnee eeenieren D
Table 3. Total Annual Industrial Line Flows, MG/Year..........ccmmminiiiivennans feseresonnnsneennnie 6
WYA—October 31, 2008 TOC- City of Lodi White Slough WPCF

71 1\04-08-05 Salinity Evalyation and Minimization Plan




CITYOFLODI
WHITE SLOUGH WPCF
SALINITY EVALUATION AND

- MINIMIZATION PLAN

1.0  INTRODUCTION

West Yost Associates {WYA) has prepared this City of Lodi White Slough Water Pollution
Control Facility Salinity Evaluation and Minimization Plan (Salinity Plan) on behalf of the City
of Lodi (City) in response to the requirements outlined in Special Provisions, Section VI.C.3.b of
the Waste Discharge Requirements and Master Reclamation Permit (WDRs) Order No.
R5-2007-0113 (NPDES No. CA0079243).

The WDRs address discharges to surface water and groundwater from the City’s White Slough
Water Pollution Control Facility (WPCF). The WDRs were adopted by the Central Valley
Regional Water Quality Control Board (Regional Board) on September 14, 2007, and became
effective on November 3, 2007.

1.1  Organization

Section 1.0 of this Sahmty Plan provides an introduction and a descuptmn of the purpose of this
effort. Section 2.0 provides facility background information, a discussion of the City’s municipal
water supply, and a discussion of available information regarding salinity discharges to the
WPCF. Section 3.0 presents the Salinity Evaluation stra:tegy and Section 4.0 presents a summary
of the City’s Salinity Minimization Plan. ,

1.2 Purpose of the Salinity Evaluation and Minimization Plan

The Salinity Plan describes the strategy and approach for an evaluation and minimization of
- salinity in the City’s discharge as required under Special Provisions, Section VI.C.3.b of the
WDRs, which states the following: _

The Discharger shall prepare a salinity evaluation and minimization plan fo
address sources of salinity and shall provide annual reports demonstrating
reasonable progress in the reduction of salinity in its discharge to Dredger Cut
and The Agricultural Fields. The plan shall be completed and submitted to the
Regional Water Board within (1) year of the effective date of this Order for
approval by the Executive Officer.

Salinity is a measure of the dissolved salts or ionic substances present in water. The water quality
parameters that are indicative of salinity are total dissolved solids (TDS) and electrical
conductivity (EC). Some of the salinity compounds, particularly chloride and sodium, have the
potential to be growth limiting to certain agricultural crops and can affect the taste of water for
human consumption. The salinity in the City’s discharge is regulated to control salt contribution
to the Sacramento-San Joaquin Delta and underlying groundwater to protect the use of these
waters as a supply source for municipal drinking water systems and agricultural users.

WYA—October 31, 2008 - 1 City of Lodi White Slough WPCF
711\04-08-05 Salinity Evaluation and Minimization Plan




20  FACILITY AND REGULATORY BACKGROUND
This section discusses the following items:

» WPCF Treatment Facilities

s Municipal Water Supply

e Industrial Discharges to the Municipal Collection System.
» Industrial Wastewater Influent '

2.1 WPCF Treatment Facilities

The City of Lodi WPCF is a state-of-the-art wastewater treatment plant that currently provides
secondary treatment, tertiary filtration and ultraviolet disinfection for approximately 6.3 million
gallons per day (mgd) average dry weather flow (ADWF) of municipal wastewater from the City.
Dischargers to the City’s municipal wastewater collection system include the following:

e Domestic effluent from the City’s r&idenﬁ'al population of approximately 63,009. and
associated its commercial activities; _

o A small namber industries that are further described below in the section “Industrial
Discharges to the Municipal Collection System;” and

e Approximately 30,000 gallon per day of commercial discharge from the San Joaquin
* County (County) Service Area #31, also known as Flag City. (Note the County is
permitted to discharge up to 0.19 million gallons per day to the WPCF.)

The City typically discharges all of the treated WPCF effluent to Dredger Cut from
approximately mid-September through mid-April though flows may be directed to storage
during minor upset events. From approximately mid-April to mid-September, the treated
_ municipal wastewater is pumped to onsite storage ponds and is used to irrigate 790 acres of

agricultural fields. Typically, the municipal wastewater that is used to irrigate this area is
filtered and disinfected; however, the City is permitted to irrigate the fields with un-disinfected
secondary flows. o

The long-term average effluent EC level in the municipal effluent is 650 mhos/cm (based on .
data coilected from January 2000 throngh December 2007). This is less than the agricultural
water quality goal of 700 mhos/cm. Furthermore, the long-term average effluent TDS
concentration of 423 mg/L is also below the recommended municipal drinking water secondary
MCL of 500 mg/L.

The WDRs prescribe an average monthly effluent salinity limitation of 780 mhos/em for EC,
based on the municipal water supply EC plus an increment of 500 mhos/cm. The application of
this EC limitation satisfies the Best Practical Treatment or Control (BPTC) requirements for the
WPCF discharge. The City’s discharge can reliably meet this standard.

The City also maintains a separate industrial treatment and disposal process for wastewater
collected in the City’s industrial collection system. This wastewater is screened before it is
directed to the City’s agricultural reuse facilities. During the summer months, the indusirial flows
are blended with flows stored in the City’s onsite storage pends (which primarily consist of

WYA—October 31, 2008 2 ' City of Lodi White Slough WPCF
711\04-08-05 : Salinity Evaluation and Minimization Plan




treated municipal effluent), and are sent directly to the City’s fields for agricultural reuse. During
the remainder of the year, industrial flows are directed to the onsite storage ponds, where they are
blended with other flows and are stored until being land applied in the following year.

EC levels in the industrial influent can vary significantly throughout the year. Based on data
collected between January 1, 2000 and September 30, 2008, the industrial influent EC levels
range from 140 mhos/cm to 3,270 mhos/em and the TDS concentrations range from 12 mg/L
to 4,040 mg/L /L. As discussed further below, the elevated salinity loads in the industrial influent
are almost entirely associated with discharges from the PCP cannery, and discharges from the
PCP cannery comprise 95 percent of the total influent flow to the industrial collection system.
The flow-weighted concenirations for EC and TDS in the industrial influent are 1,198 mhos/cm
and 1,672 mg/L, respectively.

22  Maunicipal Water Supply

The municipal water supply for the City of Lodi is derived from 27 groundwater wells. Six (6) of
the existing well pump stations include granular activated carbon (GAC) adsorption and all are
ready to receive chlorination equipment. Lodi’s groundwater is of satisfactory bacteriological
quality and has received an exception from the need to disinfect by the California Department of
Public Health. Therefore, the City currently does not regularly chlorinate its potable water supply.

The City is currently considering the introduction of treated surface water supply from the
Mokelumne River into the existing distribution system upon startup of the proposed surface water
treatment facility (SWTF). The recommended surface water treatment processes includes rapid
mixing and flocculation followed by membrane filtration and chemical disinfection. Proposed
chemical additions include the intermittent use of alum and powdered activated carbon (PAC) at
the rapid mixers ahead of the membrane filters, the routine use of sodium carbonate (i.e. soda ash)
and sodium hypochlorite (i.e. chlorine) downstream of the membrane filters, and the routine use
of alum and polymer to clarify the backwash water.

“The mcorporanon (i-. blending) of a surface water supply into the City”s water portfolio will
result in a significant reduction to the salinity of the water entering the WPCF. The salinity of the
‘Mokelumne River water is much lower (average EC levels ~40 mhos/cm) than the current
groundwater supplies. Moreover, the hardness of the Mokelumne River water is also significantly
lower than that of the existing groundwater supplies (average Mokelumne River concentrations
are 14 mg/l. compared to 138 mg/L in the existing water supply). Therefore, the use of water
softening units is likely to decrease once the new Mokelumne supply is online, resrﬂtmg in even
further salinity reduction at the WPCF.

2.3  Industrial Discharges to the Municipal Collection System

The following six Significant Industrial User (SIUs) currently contribute to the municipal
influent flow:

¢ General Mills ' | s Cottage Bakery

» Lodi Metal Tech : e Miller Packing
o Lustre Cal o Northern California Power
Agency (NCPA)
W;{A;October 31,2008 3 City of Lodi White Slough WPCF

71 N04-08-05 Salinity Evaluation and Minimization Plan




A summary of the products that are generated by these industries, their approximate discharge
flows to the WPCF, and the discharge monitoring data routinely ‘collected by each SIU and -
submitted to the City are shown in Table 1. As indicated in this table, the City has not collected
adequate data from these industries to determine whether they may be a significant source of the
constituents addressed under this Salinjty Plan: Additional monitoring has been recommended
for most of these facilities under the City’s Pollution Prevention Plan Work Plan (PPP Work
Plan), which was completed by WYA in April 2008 and approved by the Regional Board on
September 9, 2008. > o '

24  Industrial Wastewater Influent

A summeary of the wastewater flows discharging to the City’s industrial wastewater collection
system is presented in Table 2. All the industrial line flows are more or less continuous
'year-round except Pacific Coast Producers (PCP) and the three wineries. The flows from PCP,
a large fruit canming facility, are mostly spread out between June and September, and
constitute over 90 percent of the industrial line flows during these months. The winery flows
are typically batch flows that can occur at any time, but discharges are most likely to occur in
July/August and March.

Table 1. City of Lodi WPCF Industrial Discharge Menitoring Summary

711404-08-05

Process | Non-process
wastewater ; wastewater
flowrate, | flowrate,
Principal | gallons per | gallons per o

Discharger Products day day - Current Discharge Monitoring
General Cereals, cake y _ ' BOD, COD, TSS - weekly
Mills mixes 87,000 10,000 TDS and EC - every third sample

: ' Finished Metals - seven times per year
Lustre Cal metal 7,200 1,200 624/625 organics - three times a year
- (aluminum) BOD, COD, TSS - nine times a year
' {;xii Metal | propn oo 200 1,100 Metals gn_d 624/625 organics - three
ech _ _ times a year
Wholesale
Cottage bakery, 53.000 6.000 BOD, COD, TSS - fifteen to cighteen
Bakery bagels, K 77 | times per year (two locations)
' | breads, cakes '
| miller ‘Hotdogs and 23.000 500 | BOD, COD, TSS - nine to twelve
Packing sausages ? 777 | times peryear -
_ pH, temp, conductivity - daily

. a0 : - " 'BOD, TSS, TDS - quarterly

NCPA Power plant 25,500 Metals and 6247625 organics -
annually

™ One monitoring event occurred in 2006.

WYA—October 31, 2008 4 " City of Ladi White Slough WPCF

 Salinity Evaluation and Minimization Plan




Table 2. Industries Cufrently Contributing to the WPCF Industrial Wastewater Flow

Industry | Discharge,
Industry Name Type MGY® | Discharge Areas within Plant
Pacific Coast Fruit wash, boiler blow down,
Cannery | 50— 130" | caustic peeling of fruit, factory
Producers
' washdown
Thule Towing Catesorical _
Systems mi tal 5.4 Process wastewater stored in
(Formerly Valley Ny ' tanks®
. finisher
Industries)
Holz Rubber Catcgon]- cal 2.7 Compressor cooling water,
Company ﬁ'ui.sher ' autoclave blowdown
_ . Fruit . .
M & R Packing packing 2.0 Cooling water, fruit wash
Lodi Iron Works Iror;lcaans:mg 0.5 ‘Compressor cooling water
. . () Process wastewater, fruit

Van Ruiten Winery 1.2 wash, equipment wash

- . . P Process wastewater, fruit
Michael David Winery 1.0 h, equipment wash
o, . @ Process wastewater, fruit
Jesse’s Grove Winery 0.3 wash, equipment wash

@) Million gallons per year.

® Maximum permitted discharge for PCP is 130 MGY.

) Process water sampled prior to discharge and non-compliant water is hauled to
the Evergreen Oil Facility.

9 2006 flows, does not include process wastewater, which is no longer discharged
to the WPCF.

© Discharge limit.

The annual discharges to the industrial line that have occurred in recent years are provided in
Table 3. As shown, the industrial wastewater flows have declined significantly since 2003.

The discharge from the PCP cannery into the industrial wastewater collection system is high in
TDS, which can be a cause for concern with respect to groundwater degradation. However, TDS
consist of both volatile (organic) dissolved solids (VDS) and fixed (inorganic) dissolved solids
(FDS) - and the PCP cannery wastewater is comprised of a significant amount of VDS (mostly
fruit sugars). Because the VDS will readily breakdown following land application, they do not
pose a significant threat to groundwater. Therefore, salinity control for the PCP cannery should be
focused on FDS.

WYA—October 31, 2008 )
711\04-08-05

City of Lodi White Slough WPCF
Salinity Evaluation and Mintmization Plan




Table 3. Total Annual Industrial Line Flows, MG/Year

Discharger 2007 | 2006 | 2005 | 2004 | 2003
Pacific Coast Producers 89 | 53 | 8 | 126 | 128
?gﬂni;?%gﬁ?uimes) 40 | 47 | 61| 55 | 55
Holz Rubber Company 2.0 2.7 46 | 54 33
M & R Packing 20 | 12 | 12 | 24 | 31
Chevron Remediation Project | — — 1.1 3.1 | 33
Lodi Iron Works : 0.5 0.4 0.5 0.8 0.4
Van Ruiten 1.0 | 65 | o1 — —
Michael David 0.4 — | -1 = —
Jesse’s Grove 0.1 — | = | - =
Total | 99 63 96 | 144 | 144

One control strategy that has recently been implemented by the PCP cannery is the use potassium